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INSTRUCTIONS

~—In-the-Box:

N
=
T
(1) Flip-up Cargo Tray
3 ! , ' ' ' (2) 6-M8 Bolts and Nuts
4 -1/4x 20 3/4L Bolts
J 1 3 d & | s-1/4x201/20B0ls
(4) 2 - Cargo Molle Panels w/ 2 Brackets
Tools"Needed:
13mm e
ﬁ Wrench O T40 %%
Hex Key or Socket )y, TorxKey Hex Key
\
Step 1: Locate Bolt Holes on Roll Bar
Inspect the underside of the roll bar to find the threaded bolt holes.
Note: Factory bolts may be present. If so, remove them before
proceeding. )

[Step 2: Install Bracket (F)

Position Bracket (F) over the bolt holes located in Step 1. Secure
using the supplied M6 bolts. Use an M4 hex key for installation.
Bracket F is installed with the notch facing towards the front of Jeep
and the flange facing towards the inside of the cargo area.

Important: Do not fully tighten the bolts at this stage—Ileave them
\_ slightly loose to allow for adjustment.
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Step 3: Installing Brackets )
(If You Purchased Both the Attic Shelf and Cargo Tray)

Install the Attic Shelf bracket first by aligning and securely mounting it
according to its installation instructions. Once it is in place, install the
Cargo Tray bracket.

Note: The Attic Shelf bracket must be installed before the Cargo Tray
bracket to ensure proper alignment and fit. To install both the attic tray
bracket and the cargo tray bracket, you will need to allign both bracket
and install both at the same time, they share the same mounting

bolts.

Cargo Tray Bracket |

Step 4: Install Cargo Tray Bracket (B)

Remove the hard top bolts and reuse them to install the Cargo Tray
bracket securely.

Step 5: Attach Driver Side Cargo Tray Bracket (B)

Align the Cargo Tray bracket with the bolt holes and secure it using the
bolts you removed in the previous step.

Step 6: Attach Passenger Cargo Tray Bracket (A)
Repeat Steps 4 and 5 for the Passenger Side Cargo Tray Bracket (A).
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Step 7: Install Cargo Shelf R
With both brackets installed:

Carefully place the entire cargo shelf and position it inside the Jeep.
Align the shelf so that it rests securely on the installed cargo tray
brackets. Ensure the shelf is seated evenly on both driver and

passenger side brackets.
Tip: Use caution when placing the shelf to avoid scratching interior
panels or damaging the brackets. j

77
i

KStep 8: Secure Cargo Shelf to Brackets
Once the cargo shelf is properly positioned:

1 - Align the mounting slots on the shelf with the corresponding slots
on the cargo brackets.

2 - Insert the supplied M8 bolts through the aligned slots.

3 - Attach the M8 nuts on the opposite side and hand-tighten them to : i A
hold the tray in place. A g

4 - Use the appropriate tools to fully tighten all bolts and nuts, ensuring
the shelf is securely fastened to both brackets.

Tip: Do not overtighten, secure firmly but avoid damaging the
\_ bracket or shelf.
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@ Step 9: Attach Driver Roll Bar MOLLE Panel (D) \
1 - Position the Driver Side Roll Bar MOLLE Panel (D) in place

2 - Use the four (4) supplied Allen Head bolts to attach the panel to the
designated mounting points.

3 - Do not fully tighten the bolts at this stage — keep them slightly loose
to allow for adjustment in the next step.

Tip: Keeping the bolts loose helps ensure proper alignment
before final tightening. J

eep |
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R & Step 10: Attach Passenger Roll Bar MOLLE Panel (C)
Repeat Step 9 to install the Passenger Side Roll Bar MOLLE Panel (C).
S, -] Once done go back and tighten all bolts to make sure it is secure.

~ —

Step 11: Sit Back and look at your New Cargo Tray.




